
Model : Spare Parts MURCIELAGO SV LP 670-4  Market: USA MY 2010

Group : 837-DOORS - KEYS KIT
Table : 837.07.00-DOORS

Ref. Code Q.ty Description

1  429867378A 1 RH BRACKET
2  429867377A 1 LH BRACKET
3  418837483 1 LH CHANNEL
4  418837484 1 RH CHANNEL
5  418868335 1 LEFT PROFILE
6  418868336 1 RIGHT PROFILE
7  418837863 2 GASKET
8  410868383 2 DOOR WINDOWS INTERIOR WATER DEFLUXION PROFILE

10  429868110 1 RIGHT DOOR UPHOLSTERY (ALCANTARA UPHOLSTERY - SUPPLY VIN)
11  429868109 1 LEFT DOOR UPHOLSTERY (ALCANTARA UPHOLSTERY - SUPPLY VIN)
12  429867008 1 RH DOOR PANEL ASSEMBLY (SUPPLY VIN)
13  429867007 1 LH DOOR PANEL ASSEMBLY (SUPPLY VIN)
14  N  91068201 12 SCREW M4X10
15  N  91068201 8 SCREW M4X10
16  429867348 1 RIGHT COVERING (ALCANTARA UPHOLSTERY - SUPPLY VIN)
17  429867347 1 LEFT COVERING (ALCANTARA UPHOLSTERY - SUPPLY VIN)
18  429867462 1 RIGHT PANEL FRONT COVER ASSEMBLY (SUPPLY VIN)
19  429867461 1 LEFT PANEL FRONT COVER ASSEMBLY (SUPPLY VIN)
22  410868380 1 RIGHT DOOR WINDOW EXTERIOR WATER DEFLUXION PROFILE
23  410868379 1 LEFT DOOR WINDOW EXTERIOR WATER DEFLUXION PROFILE
24  418837977 2 GASKET
25  429868361 1 LEFT DOOR TRIANGLE (ALCANTARA UPHOLSTERY - SUPPLY VIN)
26  429868362 1 RIGHT DOOR TRIANGLE (ALCANTARA UPHOLSTERY - SUPPLY VIN)
27  418837530 2 GASKET
28  400863119 8 PLUG
29  410868487 2 DOOR SWITCH BRACKET
30  410962107 2 DOOR LOCK/UNLOCK SWITCH
31  4D0867299A 6 FASTENER www.ca

r60
.co

m



Model : Spare Parts MURCIELAGO SV LP 670-4  Market: USA MY 2010

Group : 837-DOORS - KEYS KIT
Table : 837.07.00-DOORS

Ref. Code Q.ty Description

33  410837839A 1 INNER WATER SCRAPER RIGHT WINDOW GLASS
34  410837840A 1 INNER WATER SCRAPER LEFT WINDOW GLASS
35  400863119 8 PLUG
37  N  10718801 2 SCREW M6X16
38  WHT002961 2 WASHER
43  WHT001187 16 WASHER
44  WHT002959 16 NUT M4
47  410947413 2 DOOR LAMP
48 LAMP 12/1,2 H 4C (COMPOSANT NON VENDU SEPAREMENT VOIR REF.

47)
49  N  10612001 8 WASHER
50  WHT003364 8 WASHER
51  WHT001190 8 SCREW M5X12
52  N  0162151 26 RIVET 3.2X9.3
53  429035474 1 LEFT COVER (WITHOUT LOUDSPEAKERS)
54  429035474A 1 RIGHT COVER (WITHOUT LOUDSPEAKERS)
55  429035475 2 COVER (WITHOUT LOUDSPEAKERS)
56  WHT002959 2 NUT M4 (WITHOUT LOUDSPEAKERS)
57  N  01152221 2 WASHER (WITHOUT LOUDSPEAKERS)
58  400863119 4 PLUG (WITHOUT LOUDSPEAKERS)
59  429867508 2 BRACKET (WITHOUT LOUDSPEAKERS)
60  N  90156103 4 CLIP
61  N  90648704 4 SCREW ST4.8X16
62  WHT000757 2 SCREW M6X16

www.ca
r60

.co
m




